Lakken Smede- & Maskinvaerksted A/S O

Egeve] 41 - 9480 Lakken - TI. 98 99 14 75 - Fax 98 99 24 27 STEYR KOMLER
wwnw.lsm-dlesel.dic - Em@Ism-diesel.dk

Spare parts catalog- Yanmar engines

(A)=3YM30



YOOR5600 yoors600 1.CYLINDER BLOCK

. A)=3YM30 D)=
Fig.1.CYLINDER BLOCK . o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 719717-01560 BLOCK ASSY, CYLINDER 1
5 2 124160-01910 PLUG PT1/4 1
6 2 124060-01050 PLUG PT1/8 1
7 2 105311-01090 PLUG 30 (SUS) 4
8 2 119623-01250 PLUG 45 1
9 2 119285-01990 PLUG 25 3
10 2 119620-02020 BOLT 8
13 2 119717-02410 BUSH, CAMSHAFT 1
14 2 27241-120000 PLUG 12 1
24 2 719717-02900 MAIN BEARING SET 4 1
27 2 119810-02930 BEARING, THRUST 1
30 1 119810-01200 BOLT, CYL. HEAD 14
31 1 119717-01330 GASKET, CYL.HEAD 1
32 1 119810-02940 BEARING,THRUST .250S 2 2
35 1 719717-02910 MAIN METAL US=0.25 4 3

Remarks
(1)REPAIR PART.
(2)OVER SIZED(0.S.=0.25)PART.

(3)UNDER SIZED(U.S.=0.25)PART.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5600

Fig.2.GEAR HOUSING

)

Y
R

D

& )

N

%
i/
A

LN
&y
\‘vv

4

4inc.b ~ 15

26106-060402
26106-060602

BOLT M 6X 40 PLATED
BOLT M 6X 60 PLATED

26106-060652
26306-080002
124160-01751

BOLT M 6X 65 PLATED
NUT
COVER,FILLER

Yoors600 2.GEAR HOUSING

(A)=3YM30 (D)=

(B)= (E)=

(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 119717-01501 CASE, GEAR 1
3 1 119717-01570 BOLT, STUD M8 3
4 1 119717-01590 COVER ASSY,GEAR CASE 1
5 2 119717-01521 COVER, GEAR CASE 1
7 2 119717-32100 COVER ASSY, PUMP 1
8 3 119717-32080 COVER, LUB.OIL PUMP 1
9 3 129900-32130 VALVE, RELIEF 1
10 3 129001-32320 SPRING 1
1 3 129001-32330 PLUG 1
12 2 119717-32110 ROTOR, INNER 1
13 2 119717-32120 ROTOR, OUTER 1
14 2 119802-32130 SCREW, M6X16 8
15 2 23876-030000 PLUG PT3/8,SCREW 2
16 1 119717-01750 COVER, PUMP TIMING 1
17 1 119620-01800 SEAL, OIL 1
18 1 119660-01911 PIPE, KNOCK 4
19 1 119624-32040 O-RING P 12.0 1
20 1 119717-32050 O-RING, P17.0 3
21 1 121850-51960 O-RING, F.I.PUMP 1
22 1 26106-060122 BOLT M 6X 12 PLATED 1
23 1 26106-060162 BOLT M 6X 16 PLATED 4
24 1 26106-060402 BOLT M 6X 40 PLATED 4
1 3
1 7
1 2
1 3
1 1
1 1

24311-000320

O-RING 1A P-32.0

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoors600 3.FLYWHEEL HOUSING & L.O.SUMP

. (A)=3YM30 (D)=
Fig.3.FLYWHEEL HOUSING & L.O.SUMP (®)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
|P/O NEWS No:YOOR5600-1 »n ® (€ (O B (F
PUBLISHED:2003/9
1 1 129100-01580 PARALLEL PIN 8X16 2
2 1 128990-01600 HOUSING, FLYWHEEL 1
3 1 121120-01620 BOLT M 10X 28 3
4 1 119620-01750 CAP, FLYWHEEL COVER 1
5 1 124085-02220 SEAL, OIL 1
6 1 26206-100252 BOLT M10X25 8
7 1 119717-01720 SPACER, OIL SUMP 1
9 1 128990-01750 SUMP CMP, LUB OIL 1
10 2 23887-160002 PLUG 16,HEX. 1
| 10-1 2 121450-42450 PLUG M16 1 N
(A=FROM 1ST)
REFER TO Fig. 1 13 2 23414-160000 GASKET 16, ROUND 1
| 13-1 2 124465-44950 GASKET 16 1 N
(A=FROM 1ST)
14 1 26106-080452 BOLT M 8X 45 PLATED 1
15 1 26106-080302 BOLT M 8X 30 PLATED 1
16 1 26106-080452 BOLT M 8X 45 PLATED 1
17 1 26106-080702 BOLT M 8X 70 PLATED 3
18 1 26106-080702 BOLT M 8X 70 PLATED 10
19 1 23887-180002 PLUG 18 1
20 1 128990-49030 PIPE C,CSW 1
21 1 128990-81150 SPACER,S-DRIVE 1
22 1 26106-080452 BOLT M 8X 45 PLATED 5
23 1 26216-080452 STUD M 8X 45 PLATED 3
24 1 26366-080002 NUT M 8 3

=+
OPTIONAL 21

20

TR S ATk
SAIL DRIVE SPEC.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoors5600 4.MOUNTING FOOT

. (A)=3YM30 (D)=
Fig.4.MOUNTING FOOT (B)= (E)=
()= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®w ® © ® ©® @
@ 1 1 128990-08100  BRACKET,FRONT A 1
——& 4 2 1 128990-08110  BRACKET,FRONT B 1
Lo 3 1 128377-08120  BRACEKT (A), REAR 1
5 3 ) 1 128377-08130  BRACKET(B), REAR 1
77 d& 5 1 26013-100302  BOLT M10X 30 4
- 6 1 26106-100252___ BOLT M10X 25 PLATED 4
g 7 1 128377-08340  MOUNTING, FLEX.75 2
‘5), 8 1 128377-08350  MOUNTING, FLEX.100 2
S 9 1 128377-08350  MOUNTING, FLEX.100 2 1

7

‘/'\
)
-

REFER TO Fig.1

i

o

!‘
o
m
m
m
o
—
o
Ll
=
w

)

.

© o

Remarks
(1)OPTIONAL:SAIL DRIVE SPEC.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600

Fig.5.LABEL

CAUTION:Overcranking
engine with water 11ft
muffler can cause damage

2

(/A 7% DANGER)

ORBRICK+v v 7RIS
BNTTE, ORBIRE
HUPHERTBRNBY .

Wever remove the cap while the engine
Is stll1 hot.®Hot water may spurt out

Land burn you,

ENGINE FAMILY

CERTIFICATION No.

—

ATTENTION

RL>2v 73930 TB0T
0T BEMCRFT9 768
WTHBRAEANT RSN,
Beforo 11111ng with coolIng ater,
close the draln cock. The draln
cock Is open during shipnent.

5

4@ YANWAR DIESEL ENGINE COLD.

YOOR5600 5.LABEL
(A)=3YM30 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 128377-07150 CAUTION LABEL 1
2 1 128377-07260 LABEL,DANGER 1
3 1 128377-07350 LABEL,WARNING 1
4 1 123682-07852 LABEL, CW. TANK 1
5 1 196630-12980 LABEL 1
6 1 128990-07560 LABEL, BSO2 1
1 1 128296-07190 LABEL,LOOSE PARTS 1
12 2 128296-07400 LABEL,DANGER 2
13 2 128296-07420 LABEL,DANGER 1
14 2 128296-07450 LABEL,DANGER 1
15 2 128296-07460 LABEL,DANGER 1

e

s | o
Flamnabl | asiop

oo o 1 the 11 1arprt.
e betore suppiying fusl

A B DANGEH

Ak % DANGER
% e
AR SRAFEDET.
Vi cotstions parts wite
anglne 1z rum

oo coule b ser Uty Injued

Road_the o

ENANCE
and alow all novemant stoy

o cunwulni uuimm u

peration mnual
010re Use.

ares botare sttt
HiyHHRE |

Ing conpartnent whils

15

CAUTIONS FOR HANDLING THE ENGINE|
CHECKS BEFORE STARTING
Ghack hat you iavs snoloh 4sl. ubs of1 and cosling water
(rasn Ivater)
AChEK AT The cTuteh 18 In mutran.
ART [N

on the
art the
ing oh the
nenual.)
5.

1
AéTERSTARTTN

that the coo] g wat

atar) s clicuating proserly.

mruu the anging at hack that the of| pressurs,
1ing and ofner watning \a ut', (The waring Janp

cantloutation varlos dupandlyg on the's ngine mods. For dotalls,

sfel to-the oporaton nanual.)

TR 408 ohdihe 03 Tor Rore than Sninutes.

QPERAT10!

o 1ot keWp the engine, tunring vith sonotmal bleck exheust.

#Ghock for 1 hoating,nolse a1 yibtations and ¥aist, lube

311 and s 1o

dhgen the gl tIne to tine when operating at o spesds
8 g bt

o Lsnd at Tow spasd for abaut Guinuts
ogthor. Do suts to dischergs all
Ine's daral n'cock.Add antl

to-thg
w0pen the draln plug of The alr caslor and dischargs candonsated

QTHERS
#collon the Instructions glven In the operation manual for sther
nendi [ng pracautions.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoors5600 6.CYLINDER HEAD & BONNET

. A)=3YM30 D)=

Fig.6.CYLINDER HEAD & BONNET @ o

(€)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
B ™ 6ne©oe o
) 1 1 129486-07910  LIFTINGS 1
38inc.(38) ~ 54 | 1-1 1 128990-07910 LIFTINGS 1 N
(A=*2003.09)
2 1 26106-080142  BOLT M 8X 14 PLATED 2
3 1 129901-11450  PROTECTER, NOZZLE 3
4 1 119600-11460__ GASKET, NOZZLE 6
5 1 105010-11490  CAP, VALVE 6
6 1 119717-11740  HEAD ASSY, CYLINDER 1
12 2 119717-11800 ___ GUIDE, VALVE 6 1

14 2 119285-11990  PLUG 35 2
15 2 23876-005000  PLUG PT 1/16,SCREW 1
16 2 119717-11100__ VALVE, INTAKE 3
17 2 119717-11110  VALVE, EXHAUST 3
18 2 119717-11131  SPRING, VALVE 6
19 2 129508-11180 __ RETAINER, SPRING 6
20 2 119717-11190  COTTER, VALVE 12
21 2 119717-11340  SEAL, VALVE STEM 3
2 2 119717-11350__ SEAL, VALVE STEM 3
23 1 22351-060012  SPRING PIN 6X12 2
24 1 119717-11200  SUPPORT ASSY, ARM 1
25 2 119717-11240 ___ SHAFT ASSY, ROCKER 1
=TT 28 2 119717-11260  SUPPORT, ROCKER ARM 3
MISPRINT 29 2 119620-11280  SPRING 2
”‘\39\! 30 2 119717-11650___ ARM ASSY, ROCKER 6
31 3 129150-11230  SCREW, VALVE 6
33 3 129150-11750  NUT M8XP1.0 6
34 2 20242-000120 __ CIRCLIP 12 2
[ 35 2 26979-050162  SCREW M 5X16 1
PREVIOUS 36 1 26106-080402  BOLT M 8X 40 PLATED 3
@ 37 1 124160-01751__ COVER,FILLER 1
38 1 119717-11381  BONNET ASSY, HEAD 1
39 2 119717-03031  PLATE, BAFFLE 1
0 40 3 119717-03070 ___ BAFFLE, BREATHER 1
0 41 2 119717-03070  BAFFLE, BREATHER 2
g 42 2 119802-03100  DIAPHRAGM ASSY 1
1 43 3 119802-03110 _ PLATE, DIAPHRAGM 1
44 3 119802-03121  COVER, DIAPHRAGM 1
45 3 119802-03131  DIAPHRAGM 1
46 3 119802-03141 __ SPRING, DIAPHRAGM 1
49 2 11971811310  GASKET, BONNET 1
50 2 119717-11320  COVER, BONNET 1
51 2 119717-11331  GASKET, BONNET COVER 1
52 2 22857-500100  SCREW 5X10,TAPPING 4
53 2 22857-500100  SCREW 5X10,TAPPING 4
54 2 20857-500160 __ SCREW 5X16 2
55 1 24311-000320  O-RING 1A P-32.0 1
56 1 26106-060202  BOLT M 6X 20 PLATED 3
57 1 26106-060752__ BOLT M 6X 75 PLATED 6
58 1 11971777800  PLUG, GLOW 3
59 1 128990-77820  CONNECTOR,GLOW 1

Remarks

(1)REPAIR PART. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5600 yoors5600 7.AIR INTAKE SILENCER

Fig.7.AIR INTAKE SILENCER o o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

A B (© O E F)

128990-12210 JOINT ,AIR INTAKE
128990-12500 SILENCER ASSY
128270-12540 ELEMENT, SILENCER

~ola Nk
P RIN R R

23001-060000 CLIP,HOLELESS HOSE
26106-080122 BOLT M 8X 12 PLATED

NN|R R R

REFER TO Fig.6

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600

Fig.8.MIXING ELBOW

REFER TO Fig. 156

Yoor5600 8.MIXING ELBOW
(A)=3YM30 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 128370-13201 GASKET, (NON-ASB.) 1
2 1 128397-13530 ELBOW, MIXING 1
3 1 128170-13600 STUD 4
4 1 26703-080002 NUT M 8 4
5 1 128370-13201 GASKET, (NON-ASB.) 1
6 1 124070-13520 ELBOW, MIXING 1
7 2 124070-13300 ELBOW (PT3/8) 1
9 2 27233-250000 PLUG 25 1
10 1 104214-13580 JOINT 1
1 1 128370-13610 ELBOW, EXHAUST 1
12 1 128990-49040 PIPE B,CSW 1
13 1 23000-025000 CLAMP 25 2
14 1 26203-080402 BOLT M 8X 40 2
15 1 26203-080602 BOLT M 8X 60 2

A7y 6
OPTIONAL

TO Fig.156

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoors5600 9.CAMSHAFT & DRIVING GEAR

. A)=3YM30 D)=
Fig.9.CAMSHAFT & DRIVING GEAR @ o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
REFER TO Fig.1 ™ ® () O ® ©
1 1 119620-14200 TAPPET 6
2 1 119717-14400 ROD, PUSH 6
3 1 119717-14580 CAMSHAFT ASSY 1
9 1 26106-060122 BOLT M 6X 12 PLATED 2
10 1 119717-25050 SHAFT, IDLE GEAR 1
11 1 119717-25100 GEAR ASSY, IDLE 1
14 1 26106-060352 BOLT M 6X 35 PLATED 3
15 1 129150-25301 BOLT,FI-P 4
16 1 119717-25930 GEAR, PUMP 1

REFER TO Fig.?20

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoor5600 10.CRANKSHAFT & PISTON

. A)=3YM30 D)=
Fig.10.CRANKSHAFT & PISTON @ o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 119717-21700 CRANKSHAFT ASSY 1
2 2 129100-01580 PARALLEL PIN 8X16 1
6 2 22512-040120 KEY 4X 12 1
7 1 121111-21501 BOLT, FLYWHEEL 5
8 1 128990-21590 FLYWHEEL ASSY 1
1 2 124950-21600 GEAR, RING 1
12 1 128990-21650 V-PULLEY, CRANKSHAFT 1
13 1 119621-21680 BOLT M12X1.25,FLANGE 1
14 1 119620-21941 WASHER 1
16 1 119718-22080 PISTON ASSY 3
18 2 119717-22500 RING SET 3
22 1 119717-22300 PIN, PISTON 3
23 1 22252-000220 CIRCLIP 22 6
24 1 119717-23000 ROD ASSY, CONNECTING 3

27 2 119717-23910 BUSH, PISTON PIN 3 1
28 2 119717-23200 BOLT, CONNECTING ROD 6
29 2 119717-23600 METAL ASSY,CRANK PIN 3

32 1 119718-22090 PISTON W/RING 3 2

4 2 119717-22550 RING SET, 0.25 0OS 3 2

40 1 119717-23610 BEARING,PIN US=0.25 3 3
42 1 177070-03501 DISK (NON-ASB.) 1
43 1 26013-080142 BOLT M 8X 14 6

Remarks
(1)REPAIR PART.
(2)OVER SIZED(0.S.=0.25)PART.

(3)UNDER SIZED(U.S.=0.25)PART. (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5600 Yoors600 11.LUB.OIL DIPSTICK

. (A)=3YM30 (D)=
Fig.11.LUB.OIL DIPSTICK (®)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
REFER TO Fig.1 »n ® (€ (O B (F

128990-34850 DIPSTICK, LUB.OIL
128990-34860 GUIDE, DIPSTICK
22190-160002 SEAL WASHER 16S

23857-100000 JOINT BOLT 10
26366-100002 NUT M10
124976-34850 CAP

~ o a|ls N e
R
S N

REFER TO Fig. 13

REFER TO Fig.3

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoors600 12.LUB.OIL SYSTEM

. A)=3YM30 D)=
Fig.12.LUB.OIL SYSTEM . o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129100-35140 STUD 1
2 1 119305-35150 FILTER, LUB. OIL 1
3 1 119717-32060 O-RING, P15.0 1
4 1 128990-35080 PIPE ASSY, LUB,OIL 1
5 1 26106-060102 BOLT M 6X 10 PLATED 2
6 1 114250-39450 SWITCH,(0.5KG)L.O. 1
7 1 119717-39210 PIPE ASSY, HYDRAULIC 1
8 1 129005-59830 BOLT ASSY, JOINT 2
9 2 22190-080002 SEAL WASHER 8S 2
10 2 23857-030000 JOINT BOLT 3 2
1 1 22190-080002 SEAL WASHER 8S 2
12 1 128275-39710 PIPE, LUB OIL 1
13 1 23080-018000 CLAMP 18 3
14 1 28210-000080 PUMP, PRIMER 1

FOmsR>T
FUEL INJECTION PUMP

*TIa> N 8
OPTIONAL

1

b

12 =

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoors5600 13.COOLING SEA WATER PUMP

. A)=3YM30 D)=
Fig.13.COOLING SEA WATER PUMP @ o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 128990-42500 CSW-P CMP 1
3 2 X0142398 COVER 1
4 2 X0145050 PLATE 1
5 2 128990-42150 BRACKET A,CSW-P 1
6 2 X0146541 SHAFT, FAN 1
7 2 124070-42400 V-PULLEY, C.W. PUMP 1
. 8 2 X0146542 SPACER 1
REFER TO Fig: 2 9 2 X014678901 WASHER 2
10 2 X00353309 WASHER 2
1 2 X00141916 SCREW 2
12 2 128990-42520 SCREW 6
13 2 X00190050 LOCK NUT 1
14 2 X00183200 NUT 1
15 2 X02173432 O-RING 1
16 2 X02173476 O-RING 1
17 2 X03431760 BALL BEARING 1
18 2 X03431748 BALL BEARING 1
19 2 X02233010 RIP SEAL 1
20 2 X00370012 RETAINING RING 1
21 2 X00371732 RETAINING RING 1
22 2 128397-42200 IMPELLER 1
23 1 128990-42160 BRACKET B,CSW-P 1
24 1 128990-42170 BOLT,CSW-P SPACER 1
25 1 128990-42180 COLLAR 1
26 1 128990-77350 V BELT,M20 1
27 1 26106-060302 BOLT M 6X 30 PLATED 1
28 1 26106-080202 BOLT M 8X 20 PLATED 1
29 1 26366-080002 NUT M 8 1
30 1 26366-080002 NUT M 8 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoor5600 14.COOLING FRESH WATER PUMP

Fig.14.COOLING FRESH WATER PUMP e .
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

e

B () D) E (F)

‘P/C NEWS No:YOOR5600-1
PUBLISHED:2003/9

1 1 119717-42002 PUMP ASSY, C.W. 1
3 2 119717-42041 COVER 1
4 2 119717-42031 GASKET 1
9 2 26577-060122 SCREW M 6X 12 4
10 2 27241-250000 PLUG 25 1
1 2 119717-42320 O-RING P-26 1
12 2 129916-49740 PLUG, DRAIN R0O3 1
REFER TO Fig.6 13 1 119717-42020 GASKET, WATER PUMP 1
14 1 23414-080000 GASKET 8, ROUND 1
15 1 26106-080122 BOLT M 8X 12 PLATED 1
16 1 26106-080502 BOLT M 8X 50 PLATED 3
7 1 124101-49530 COVER, THERMOSTAT 1
18 1 128990-49800 THERMOSTAT, 71 1
19 1 26106-080252 BOLT M 8X 25 PLATED 1
20 1 26106-080652 BOLT M 8X 65 PLATED 1
21 1 124465-44950 GASKET 16 1
22 1 124465-44950 GASKET 16 1
23 1 23887-160002 PLUG 16,HEX. 1
24 1 46150-503100 SENSOR 1
25 1 128990-42260 SPACER,CFW-P 1
26 1 119740-42350 V-PULLEY, C.W.PUMP. 1
27 1 22217-060000 SPRING WASHER 6 4
28 1 26106-060282 BOLT M 6X 28 PLATED 4
29 1 119620-49290 COCK ASSY 1/4 1
32 1 124465-44950 GASKET 16 2
33 1 128990-49320 JOINT 3/8 OUT 1
34 1 128990-49330 JOINT RETURN 1
35 1 23854-100000 JOINT BOLT 10 1

OPTIONAL

ZATUVK
MISPRINT
26

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoor5600 15.COOLING FRESH WATER COOLER

. A)=3YM30 D)=
Fig.15.COOLING FRESH WATER COOLER @ o
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
|P/C NEWS No:YOOR5600-1 A ®B (C) (D) ((E (F
PUBL [ SHED: 2003/9 1 1 119717-13110  GASKET, MANIFOLD 1
2 1 128990-44900  EXCHANGER ASSY, HEAT 1
ZZTUVN 10 2 128990-44070  BONNET INLET 1
2inc.(2) ~ 19 MISPRINT 11 2 128990-44080 BONNET OUTLET ASSY 1
1 26 14 2 128990-44090  SCREW CHC M6X30 6
@ 15 2 128990-44100 O RING D65.6 X 3.53 4
16 2 128990-44110  SPACER 2
17 2 128990-44120  DRAIN PLUG 1
18 2 128990-44130  CAP 0.95 BAR 1
19 2 128990-44400  MOTA ELEMENT 1
20 1 23061-070300  PIPE 7X 300 1
21 1 26106-081152_ BOLT M 8X115 PLATED 6
2 1 128397-44500  TANK ASSY, RESERVE 1
23 1 129270-44500  PIPE OVER FLOW 1
24 1 128397-44510  BRACKET, SUB-TANK 1
25 1 129670-44570  LABEL 1
26 1 23010-013000  CLAMP, HOSE 13 2

REFER TO Fig.6

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600

Fig.16.COOLING SEA WATER PIPE

p——m 3

REFER TO Fig.8

REFER TO Fig.15

6— For—2
GEAR HOUSING

T—2 REFER

ATy éﬁ_____a

OPTIONAL

Yoor5600 16.COOLING SEA WATER PIPE
(A)=3YM30 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 128990-49010 PIPE A,CSW 1
3 1 128990-49020 PIPE B,CSW 1
4 1 121575-49310 CLAMP 1
5 1 23000-028000 CLAMP 28 4
6 1 124223-49050 PIPE, COOLING WATER 1
7 1 23000-025000 CLAMP 25 2
8 1 22724-800380 SCREW 8.0* 38 4
9 1 43662-015020 COCK ASSY, SEA WATER 1
10 1 43666-020951 COVER, STRAINER 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoors600 17.COOLING FRESH WATER PIPE
. (A)=3YM30 (D)=
Fig.17.COOLING FRESH WATER PIPE (®)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

REFER TO Fig.156

128990-49050 PIPE A,CFW
128990-49060 PIPE B,CFW
128990-49150 RETAINER,CFW-T

194250-51660 BAND 250
23000-041000 CLAMP 41

w
o al|ls wek
B
N P e

REFER TO Fig. 14

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600

Fig.18.BILGE PUMP(STD/OPTIONAL)

T-5ASSY
MOTOR ASSY

RO
OUTLET

AR L—F
STRAINER

e /\yFU—
BATTERY

YooR5600 18.BILGE PUMP(STD/OPTIONAL)
(A)=3YM30 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 977780-01210 PUMP(12V).BILGE 1
2 2 977780-01230 MOTOR ASSY(BILG PUMP 1
3 2 977780-01250 CONTROLLER 1
4 3 X8636008003 FUSE 1
5 2 X179100021X STRAINER 1
6 2 X179100100X PIPE ASSY 1
7 2 X0044021509 HOSE A 1
8 2 X199903800X SCREW KIT 1
9 2 977780-03000 INPELLER 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600

Fig.19.BILGE PUMP(DX/OPTIONAL)

E-—5ASSY
MOTOR ASSY

NO—>

> =
< CONTROLLER

PO
3

)
LY

lidux] ]
OUTLET

YooRrR5600 19.BILGE PUMP(DX/OPTIONAL)
(A)=3YM30 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 977780-01200 PUMP(12V).BILGE 1
2 2 977780-01230 MOTOR ASSY(BILG PUMP 1
3 2 977780-01240 CONTROLLER 1
4 3 X8636008003 FUSE 1
5 2 X179100011X STRAINER 1
6 2 X179100100X PIPE ASSY 1
7 2 X0044021509 HOSE A 1
8 2 X199903800X SCREW KIT 1
9 2 977780-03000 INPELLER 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 yoors600 20.FUEL INJECTION PUMP

. A)=3YM30 D)=
Fig.20.FUEL INJECTION PUMP @ o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
|E68Lr¥§|\r_fé[)h€%:o¥)%gngseoo—1 »n ® (€ (O B (F
1 1 728990-51350 FIE ASSY, 3YM30 1 1
5 2 129155-51020 STUD, FEED PUMP 2
6 2 119717-51030 CAMSHAFT 1
g——91 7 2 119717-51060 SUPPORT, BEARING 1
8 2 119717-51070 PARALLEL PIN 1
9 2 122710-51090 KEY 1
10 2 119740-51100 PLUNGER ASSY 3
13 2 129155-51140 PIN, BARREL LOCKING 3
14 2 119717-51150 FLANGE 1
15 2 158600-51170 SEAT SPRING 3
16 2 119717-51180 RETAINER, SPRING 3
17 2 119717-51190 SPRING, PLUNGER 3
18 2 119717-51200 TAPPET ASSY 3
I 181 2 128990-51200 TAPPET ASSY 3 N
(A=*2003.08)
23 3 129155-51600 SHIM PACK 3
a2 2 158600-51270 STOPPER 3
43 2 129155-51280 O-RING S6 3
a4 2 129155-51280 O-RING S6 1
45 2 128990-51190 VALVE ASSY, DELIVERY 3
4 2 128990-51330 SPRING, DELIVERY 3
49 2 124550-51350 GASKET, DELIVERY 3
50 2 158600-51340 VALVE ASSY, DELIVERY 3
56 2 118400-51370 LOCKING 3
57 2 24316-000150 O-RING 4D P15 3
58 2 129155-51400 DEFLECTOR 1
59 2 158600-51410 PLUG 1
60 2 158600-51420 PLUG 1
61 2 129155-51450 SHIM SET, ADJUSTING 1
66 2 119717-51500 RACK, CONTROL 1
67 2 129155-51521 BUSH, RACK 1
68 2 129155-51530 SPACER, AUX. SPRING 1
69 2 129155-51540 CIRCLIP 1
70 2 129155-51550 PINION, CONTROL 3
72 2 129100-51570 SCREW 3
73 2 158600-51570 PLUG 1
74 2 129155-51580 O-RING 1
75 2 129155-51591 SPRING, RACK 1
76 2 129155-51701 COVER 1
77 2 119717-51710 PACKING 1
78 2 119717-51750 COVER, BODY SIDE 1
79 2 119717-51760 GASKET 1
80 2 158600-51790 GUIDE, RACK 1
81 2 129156-51910 LABEL, CAUTION 1
82 2 22190-160002 SEAL WASHER 16S 1
83 2 22217-060000 SPRING WASHER 6 2
84 2 22217-120000 SPRING WASHER 1
85 2 22351-050010 SPRING PIN 5X10 2
86 2 24101-060034 BALL BEARING 1
87 2 24101-063034 BALL BEARING 1
88 2 119717-51420 O-RING 1
Remarks 89 2 26022-050122 SCREW W/WASHER M5X12 8
(1)GOVERNOR(FIG.21)AND FUEL FEED PUMP 0 2 26022060162  SCREW M 6X 16 4
(FIG.22) IS INCORPORATED IN THIS 91 2 26106-050102 BOLT M 5X 10 PLATED 3
FUEL INJECTION PUMP.(REF.NO.1) ++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5600 YoorR5600 21.GOVERNOR

. (A)=3YM30 (D)=
Fig.21.GOVERNOR (®)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
P/C NEWS No:YOOR5600-1 A ® (€ O E& F

PUBLISHED:2003/9

2 2 119717-61050  GASKET, CASE 1
134 3 2 119717-61060  CASE, GOVERNOR 1
4 2 119717-61070 __ GASKET, COVER 1
5 2 119717-61100  CASE ASSY, GOVERNOR 1
6 3 12915551280  O-RING S6 1
8 3 119717-61120___ LINK, L=29.3 1 1
9 3 119717-61130  LINK, L=29.8 1 1
10 3 119717-61140  LINK, L=28.8 1 1
1 3 129209-61370 _ NUT M6 1
2 3 129052-61390  SHAFT, GOV. LEVER 1
13 3 119717-61400  SHAFT ASSY, CONTROL 1
20 3 119717-61440 __LEVER, CONTROL 1
21 3 129155-61450  BOLT, REVOL. LIMIT 1
2 3 129156-61460  SHIM T=0.6 1
23 3 129155-61480 _ SPACER ASSY 1
5 2 3 119717-61500  LEVER ASSY, GOVERNOR 1
30 4 174307-51700  SHIM SET 2
49 4 129486-61540 ___ SPRING, SET 1
59 3 129100-61650  SPRING, FUEL CONTROL 1
60 3 158552-61700  SHIM ASSY 1
64 3 158552-61710 __ SHIM T=1.0 1
65 3 119660-61901  RETAINER, SHAFT 1
66 3 22190-100002  SEAL WASHER 10S 1
67 3 22272-000030___ RING, 3 1
68 3 23887-100002  PLUG 10 1
P 69 3 24341-000070  O-RING 1A S-7.0 1
70 3 26106-060102 _ BOLT M 6X 10 PLATED 1
7 3 26366-080002  NUT M 8 1
72 2 119717-61200  WEIGHT ASSY 1
REFER TO Fig.20 76 2 119660-61300___ NUT, GOVERNOR WEIGHT 1
7 2 12915561341  SLEEVE 1
78 2 129155-61460  BOLT, IDLE LIMIT 1
79 2 22190-120002  SEAL WASHER 12 2
80 2 22372-040000  SNAP PIN 4 1
81 2 24341000280  O-RING 1A S-28.0 1
82 2 26106060102 BOLT M 6X 10 PLATED 4
83 2 26106-060142  BOLT M 6X 14 PLATED 2
84 2 26106-060202  BOLT M 6X 20 PLATED 4
85 2 26106-060452 _ BOLT M 6X 45 PLATED 3
8 2 26736-120002  NUT M12 1
87 2 26756-060002  LOCK NUT 6 1
REFER TO Fig. 20 88 2 158601-61760___ LIMITER ASSY, FUEL 1
% 2 128990-61560  ANGLEICH ASSY 1
129 2 129100-61730  SPRING 1
130 2 129209-61930 __ CAP NUT 1
r 131 2 129209-61970  PLATE 1
132 2 129271-77950  SOLENOID, STOP 1
133 2 23414-120016___ GASKET 12 1
134 1 129209-61940  CASE ASSY 1
Remarks 136 2 129209-61960  CASE 1 2
CERTAIN THE CLASSIFICATION MARK, 139 1 119285-66650  CAP, HIGH-IDLE 1 2

THEN PLACE YOUR ORDER.
(REFER TO ILLUSTRATION)

(2)REPAIR PART. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




22.FUEL FEED PUMP
(A)=3YM30 (D)=
(E)=

YOOR5600 YOOR5600
Fig.22.FUEL FEED PUMP ®)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. »n ® (€ (O B (F

REFER TO Fig.20 1 2 129158-52000 PUMP ASSY, FUEL FEED 1
2 3 129155-52051 GASKET 1
3 3 129158-52100 FEED PUMP ASSY 1

REFER TO Fig.20

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 yoors600 23.FUEL INJECTION VALVE

. (A)=3YM30 (D)=
Fig.23.FUEL INJECTION VALVE (®)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

|P/C NEWS No:YOOR5600-1
PUBLISHED:2003/9

—7 4@ 1 1 119515-53000 VALVE ASSY,INJECTION 3
2 2 118200-53010 HOLDER, NOZZLE 3
3 2 119515-53010 NOZZLE ASSY 3
4 1 129150-59120 RETAINER, INJ. PIPE 1
7 2 129150-59131 BOLT M4X14,HEX.SCKT. 2
9 1 119717-59810 PIPE, FUEL INJECTION 1
13 1 119717-59820 PIPE, FUEL INJECTION 1
17 1 119717-59830 PIPE, FUEL INJECTION 1
21 1 119840-59570 JOINT 1
22 1 119717-59510 PIPE ASSY, RETURN 1
28 1 129901-59560 GASKET, RETURN 3
29 1 119773-59511 PIPE,FUEL 1
30 1 23000-016000 CLAMP 16 2
31 1 119620-59700 NUT 3
32 1 119813-59950 VALVE ASSY, CHECK 1
38 1 22190-120002 SEAL WASHER 12 2
39 1 23000-016000 CLAMP 16 2
40 1 128370-59040 PIPE, FUEL OIL 1
41 1 22190-120002 WASHER,SEAL 12 2
42 1 103854-39140 BOLT, PIPE JOINT 1
43 1 101304-59020 JOINT 12, PIPE 1
44 1 119309-59590 CAP 4

ZZ2TUVK

MISPRINT
30 FOZ410L%

FUEL STRAINER

1,...——/@_ SZ2FUUK
29 39 |MISPRINT
G139

32 38 21 38

REFER TO Fig.#86

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 yoors600 24.FUEL PIPE & FUEL STRAINER

. A)=3YM30 D)=
Fig.24.FUEL PIPE & FUEL STRAINER @ o
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
P/C NEWS No:YOOR5600—1 ®w ® © O ® ©
PUBL [ SHED : 2003/9 1 1 128990-55010  BRACKET, FO FILTER 1
2 1 26106-080162  BOLT M 8X 16 PLATED 2
3 1 128990-55600  STRAINER ASSY 1
4 2 110250-55610 RING, RETAINING 1
5 2 104500-55710 ELEMENT, FUEL 1
7 2 121370-55730____CUP, STRAINER 1
8 2 10172055750  PLUG, 6 1
REFER TO Fig.® 9 2 23418-060000  GASKET 6, NYLON 1
10 2 24341-000440  O-RING 1A S-44.0 1
11 1 128990-59150 BOLT, PIPE JOINT M8 1
12 1 128990-59530 JOINT, FO RETURN 1
13 1 22190-080002___ SEAL WASHER 8S 2
14 1 26013-060162  BOLT M 6X 16 2
15 1 104264-59020  JOINT, BALL 2
16 1 119172-59201 PIPE,FUEL 1
17 1 129470-59542 PIPE, FUEL OIL 1
18 1 22190-120002  WASHER,SEAL 12 4
=27UVN 19 1 23857-060000___ JOINT BOLT 6 2
MISPRINT 20 1 23000-016000  CLAMP 16 4

&—20

REFER TO
Fig.23

27UV N
MISPRINT

&=—20

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoors600  25.FUEL TANK(OPTIONAL)
. (A)=3YM30 (D)=
Fig.25.FUEL TANK(OPTIONAL) ®)= (€)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

124070-59060 PIPE, FUEL OIL
124070-59130 PIPE, FUEL OIL 2M
138603-59380 CAP NUT

23010-014000 CLAMP 14
83213-003012 TANK (30L), FUEL
105430-55041 CAP, FUEL TANK

N R NN N

o ~NUls N e
B R N[R R e

3§

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600

Fig.26.CABLE SUPPORT

REFER TO Fig.3

REFER TO Fig.21

YoorR5600 26.CABLE SUPPORT
(A)=3YM30 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 128990-67150 BRACKET, CABLE 1
2 1 129470-67200 RETAINER, JOINT 1
6 2 22242-000100 CIRCLIP 10 1
7 1 22360-080000 PIN, 8 1
8 1 26106-060122 BOLT M 6X 12 PLATED 2
9 1 26557-050122 SCREW M 5X 12 2
10 1 41710-000410 CLAMP 1
1 1 41730-000681 MT-3 REMO-CON 1
12 1 128170-86501 REMOCON HEAD (MN 1
13 1 41710-000380 CABLE L=4000 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 YoorRs5600 27.CLUTCH

. A)=3YM30 D)=
Fig.27.CLUTCH . o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 128171-81310 CLUTCH KM2P-| 1=2.21 1
2 1 128171-81320 CLUTCH KM2P-1 |=2.62 1
3 1 128171-81330 CLUTCH KM2P-1 [=3.22 1
4 1 26106-080422 BOLT M 8X 42 PLATED 7
5 1 26216-080452 STUD M 8X 45 PLATED 1
6 1 26366-080002 NUT M 8 1

Remarks
PARTS LISTED IN THIS FIGURE ARE NOT
ILLUSTRATED.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoor5600 28.CLUTCH REMOTE CONTROL

. ‘A)=3YM30 D)=
Fig.28.CLUTCH REMOTE CONTROL @ o
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
P/C NEWS No:YOOR5600—1 w ® © O & @
PUBLISHED:2003/9 1 1 128990-86300  BRACKET, CABLE 1
lo1a 1 128990-8630L  BRACKET, CABLE 1 N
(A=FROM 1ST)
2 1 121574-86320  RETAINER 1
g 3 1 22212-050000  WASHER, 5 2
PREVIOUS 5 4 1 26106-060142  BOLT M 6X 14 PLATED 2
T 1 26106-060452  BOLT M 6X 45 PLATED 2 N
(A=FROM 1ST)
5 1 26557-050122  SCREW M 5X 12 2
5 1 41710-000410  CLAMP 1
L7 1 128990-86350  SPACER, BRACKET 2 w

(A=FROM 1ST)

DSYFISUIH
FLANGE, CLUTCH

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600

Fig.29.COUPLING(OPTIONAL)

T=NhyITUvy
TAPER COUPLING

@~Jo g

ANLV=RAY TV
STRAIGHT COUPLING

Q@
N

0

~nN —

YOooR5600 29.COUPLING(OPTIONAL)
(A)=3YM30 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 26106-100322 BOLT M10X 32 PLATED 4

2 1 26706-100002 NUT M10 4

3 1 26756-080002 LOCK NUT M 8 PLATED 1

4 1 48110-032411 SCREW 1

5 1 48110-522361 COUPLING 22, TAPER 1

6 1 48110-025063 COUPLING 25, TAPER 1

7 1 48110-028063 COUPLING 28, TAPER 1

8 1 48110-032502 COUPLING 30, TAPER 1

9 1 26106-100322 BOLT M10X 32 PLATED 4

10 1 26706-100002 NUT M10 4

1 1 45414-500260 COUPLING (16) 1

12 1 105583-85900 COUPLING 22 1

13 1 104214-83980 COUPLING (20), SLIT 1

14 1 26106-100322 BOLT M10X 32 PLATED 4

15 1 26450-080282 BOLT M 8X 28 4

16 1 26706-100002 NUT M10 4

AUyNAYTUT
SLIT COUPLING

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoor5600 30.STARTING MOTOR

. A)=3YM30 D)=
Fig.30.STARTING MOTOR . o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129608-77010 STARTING MOTOR 1
2 2 129698-77020 MAGNETIC SWITCH ASSY 1
3 2 129698-77101 ARMATURE ASSY 1
4 2 129608-77110 YOKE ASSY 1
5 2 129698-77120 HOLDER ASSY,BRUSH 1
6 3 129698-77140 BRUSH(+) SET 1
7 3 129698-77130 BRUSH () 2
8 3 129698-77150 SPRING, BRUSH 4
9 2 129698-77161 COVER ASSY, REAR 1
10 3 129698-77170 REAR COVER METAL 1
1 2 129698-77260 HOUSING ASSY, GEARS 1
12 3 X2114535200 METAL, STARTER 1
13 2 129698-77270 LEVER, SHIFT 1
14 2 129698-77280 COVER ASSY, DUST 1
15 2 129698-77240 GEAR 3
16 2 129698-77250 WASHER SET 1
REFER TO Fig.3 17 2 129698-77180 BRACKET 1
18 3 129698-77190 BRACKET 1
19 2 129698-77200 INTERNAL GEAR 1
20 2 129698-77210 BRACKET 1
21 2 129698-77220 PINION ASSY 1
22 2 129698-77230 SHAFT(PINION 1
23 2 124195-77770 THROUGH BOLT 2
24 1 26116-120302 BOLT M12X 30 PLATED 2
25 1 124550-77030 COVER, TERMINAL 1
26 1 123310-77640 SWITCH, BATTERY 1
27 1 22724-800380 SCREW_8X 38 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 Yoors5600 31.GENERATOR

. A)=3YM30 D)=
Fig.31.GENERATOR . o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 128271-77200 GENERATOR 12V-60A 1
2 2 123900-77700 ROTOR ASSY 1
3 2 129612-77710 BALL BEARING 1
4 2 128271-77720 REAR BRACKET ASSY 1
5 2 123900-77730 FRONT BRACKET ASSY 1
6 2 128271-77740 PULLEY 1
7 2 128271-77750 SCREW KIT 1
8 1 119831-42290 V-BELT A37.5 1
9 1 128990-77310 BRACKET,ALTERNATOR 1
10 1 128990-77330 ADJUSTER, BELT 1
1 1 26106-080202 BOLT M 8X 20 PLATED 1
12 1 26106-080202 BOLT M 8X 20 PLATED 1
13 1 26106-080252 BOLT M 8X 25 PLATED 1
14 1 26106-100252 BOLT M10X 25 PLATED 2
15 1 26106-100302 BOLT M10X 30 PLATED 1

REFER TO Fig.6

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600 YO0OR5600 32.GENERATOR(80A/OPTIONAL)

. A)=3YM30 D)=
Fig.32.GENERATOR(S80A/OPTIONAL) @ o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
9 »n ® (€ (O B (F

| 1 1 119573-77201 ALTERNATER(12V-80A 1
2 2 XL180G61000 ROTOR ASSY 1
3 3 119129-77320 BALL BEARING 1
4 2 XL180120000 STATOR ASSY 1
5 2 XL180G63006 COVER ASSY, REAR 1
6 3 XL180G13012 COVER, REAR 1
7 3 XL180G43150 BRUSH ASSY,REGULATOR 1

8 4 XL155G1330 BRUSH ASSY 1 1
9 4 XL225G1325 BRUSH SET 2
10 4 124080-77390 REGULATOR ASSY 1
1 4 XL225431800 CONDENSER 1
12 4 124080-77520 BOLT M5 2
13 3 XL1808320 DIODE ASY 1
14 3 119129-77250 WIRE 1
15 4 119129-77260 CLAMP,LEAD WIRE 1
16 2 XL235340110 COVER ASSY, FRONT 1
17 3 XL150M14041 RETAINER 1
18 3 X6303BM0000 BALL BEARING 1
19 3 119129-77930 SCREW KIT 1
20 2 119129-77890 BOLT, THROUGH 4
21 2 119129-77900 NUT ASSY, PULLEY 1
2 2 XL180G85001 PULLEY ASSY 1
23 1 119831-42290 V-BELT A37.5 1
24 1 128990-77310 BRACKET,ALTERNATOR 1
25 1 128990-77330 ADJUSTER, BELT 1
26 1 26106-080202 BOLT M 8X 20 PLATED 1
27 1 26106-080202 BOLT M 8X 20 PLATED 1
28 1 26106-080252 BOLT M 8X 25 PLATED 1
) 29 1 26106-100252 BOLT M10X 25 PLATED 2

REFER TO Fig.6

30 1 26106-100302 BOLT M10X 30 PLATED 1

REFER 7O Fig.2

Remarks

1)INC.9
@ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5600

Fig.33.WIRE HARNESS & RELAY

&)

o0

00

S’

17

18

REFER TO Fig.#6

yoors600 33.WIRE HARNESS & RELAY
(A)=3YM30 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F
1 1 128990-77900 HARNESS, WIRE 1
2 1 124770-77940 PROTECTOR 1
3 1 124070-77950 CLAMP 1
4 1 26106-080142 BOLT M 8X 14 PLATED 1
5 1 105100-55501 GROMMET 2
6 1 105100-55540 COLLAR, FUEL TANK 2
7 1 119247-77100 RELAY, SAFETY 1
8 1 128990-77400 BRACKET,RELAY 1
9 1 120270-77511 RELAY, MAGNET 1
10 1 128990-77910 RELAY ASSY, GLOW 1
13 1 22157-080000 WASHER 8 2
14 1 26106-060102 BOLT M 6X 10 PLATED 2
15 1 26106-060162 BOLT M 6X 16 PLATED 2
16 1 26106-080202 BOLT M 8X 20 PLATED 2
17 1 177074-06350 HARNESS, WIRE 1 1
18 1 120270-77101 SWITCH 1 1
19 1 128391-77700 HARNESS, WIRE(3M 1 1
20 1 128391-77720 HARNESS, WIRE(6M 1 1

Remarks
(1)OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600

Fig.34.INSTRUMENT PANEL(B-TYPE/OPTION

P/C NEWS No:Y0OR5600-1
PUBL [SHED:2003/9

%ﬁf@@ﬁ

1]

L]

Yoor5600 34.INSTRUMENT PANEL(B-TYPE/OPTION
(A)=3YM30 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129271-91110 PANEL, INSTRUMENT B 1
2 2 129271-91120 PANEL WITH COVERFOIL 1
3 2 129271-91130 CIRCUIT WITH LED&BZR 1
4 2 129271-91140 RUBBER SEAL,B PANEL 1
5 2 129271-91150 HARNESS,B PANEL 1
6 2 129271-91210 TACHOMETER 1
7 2 129271-91220 STOP SWITCH 1
8 2 129271-91230 FUSE,PANEL (3A) 1
9 2 127412-91250 SWITCH W/KEY 1

N

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5600

Fig.35.TOOL

Q

=

YOoorR5600 35.TOOL
(A)=3YM30 (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129270-92100 TOOL BOX SET 1
2 2 129270-92600 BAG, TOOL 1
3 2 129270-92650 DRIVER 1
4 2 129270-92690 SPANNER SET 1
5 3 129270-92610 SPANNER 10X13 1
6 3 129270-92620 SPANNER 12X14 1
7 3 129270-92630 SPANNER 17X19 1
8 3 129270-92640 SPANNER 22X24 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.





